



291 Fairfield Avenue
Fairfield, NJ 07004
Tel: 973-575-5252
Fax: 973 575-0799

REPORT NUMBER: 131121
REF. #: 519295
DATE: October 6, 1999
PAGE: 1 of 2

CLIENT: Crane Kemlite
23525 W. Eames Street
Channahon, IL 60410

Attn: Molly Dickerman

AUTHORIZATION: Letter of authorization received from Molly Dickerman of Crane Kemlite.

SAMPLE DESCRIPTION: One (1) sample received from the client on September 27, 1999. Client identified the sample as: 2585 FSI.

TEST PROCEDURE: The submitted sample was tested for Flammability according to the procedures outlined in FMVSS-302.

TEST DATES: October 5, 1999.

RESULTS: Continued on Page 2.

PREPARED BY:

Linda Kinderman
Technician - Flammability
Textile Services

mh

SIGNED FOR COMPANY BY:

Edward McCarthy
Supervisor Flammability
Textile Services

Member of the SGS Group

ANALYTICAL SERVICES • PERFORMANCE TESTING • STANDARDS EVALUATION • CERTIFICATION SERVICES

SGS U.S. TESTING COMPANY INC. REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANYONE RELYING ON SUCH REPORTS SHOULD UNDERSTAND ALL OF THE DETAILS OF THE ENGAGEMENT. REPORTS REFLECT RESULTS ONLY OF THE STANDARDS OR PROCEDURES IDENTIFIED TO THE TESTS CONDUCTED AND ARE LIMITED TO THE SAMPLES TESTED. TEST RESULTS MAY NOT BE INDICATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN. SGS U.S. TESTING COMPANY INC. HAS NOT CONDUCTED ANY QUALITY CONTROL PROGRAM FOR THE CLIENT. NEITHER THE NAME, SEALS, MARKS NOR INSIGNIA OF SGS U.S. TESTING COMPANY INC. MAY BE USED IN ANY ADVERTISING OR PROMOTIONAL MATERIALS WITHOUT THE PRIOR WRITTEN APPROVAL OF SGS U.S. TESTING COMPANY INC. THIS REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL WITHOUT THE WRITTEN PERMISSION OF THE SGS U.S. TESTING COMPANY INC. SAMPLES NOT DESTROYED IN TESTING ARE DISPOSED OF AFTER 30 DAYS.

REPORT OF TEST

REPORT NUMBER: 131121
 REF. #: 519295
 DATE: October 6, 1999
 PAGE: 2 of 2

CLIENT: Crane Kemlite

RESULTS:

Flammability of Interior Materials
 FMVSS 302-1992

REPORT OF TEST

Burn Time (secs)		Burn Distance (in)		Burn Rate (in/min)	
<u>MD</u>	<u>XMD</u>	<u>MD</u>	<u>XMD</u>	<u>MD</u>	<u>XMD</u>
DNI	DNI	-	-	-	-
DNI	DNI	-	-	-	-
DNI	DNI	-	-	-	-

DNI = Does Not Ignite

Requirements:

The material shall not burn or transmit a flame front across its surface, at a rate of more than 4 inches per minute. However, if a material stops burning before it has burned for 60 seconds from the start of timing and has not burned more than 2 inches from the point where timing was started, it shall be considered to meet this requirement.

Conclusion:

The submitted sample meets the requirement of the Department of Transportation Motor Vehicle Safety Standard 302 "Flammability of Interior Materials".

 End of Report